

**Test Report**

No. SDHG1504006033FB

Date: May.07, 2015

Page 1 of 3

CHEUNG KEE CANVAS LTD

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description : CK 2009 SOUND PROOF  
 Style / Item No. : CK 2009 SOUND PROOF  
 Sample Receiving Date : Apr.28, 2015  
 Test Performing Date : Apr.28, 2015 to May.07, 2015

**Test Result Summary**

No.	Test(s) Requested	Result(s)	Comments
1	BS 5867-2 2008 Fabrics for curtains, drapes and window blinds—Part 2: Flammability requirements—Specification Clause 6 Type B	PASS	/

For further details, please refer to the following page(s)

Signed for and on behalf of  
 SGS-CSTC Co., Ltd.



Ivette Zhang  
 Approved signatory



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)  
 1/F, 1 Building European Industrial Park No.1 Shunshen Road, Wusha Section, Daliang Town, Shunde Foshan, Guangdong China 528333 t (86-757)22805888 f (86-757)22805858 www.sgsgroup.com.cn  
 中国·广东·佛山市顺德区大良街道办事处五沙顺和南路1号欧洲工业园一号厂房首层 邮编: 528333 t (86-757)22805888 f (86-757)22805858 e [sgs.china@sgs.com](mailto:sgs.china@sgs.com)

# Test Report

No. SDHG1504006033FB

Date: May.07, 2015

Page 2 of 3

## Test Conducted:

This test is conducted accordance with BS 5867-2 2008 Fabrics for curtains, drapes and window blinds—Part 2: Flammability requirements—Specification Clause 6 Type B.

## I Sample Details

Materials / Color / Weight :	CK 2009 Sound Proof / Grey / 1160g/m <sup>2</sup>
------------------------------	---

## II Precondition and Test Condition

Conditioning of Test Specimen	(20±2) °C	RH (65±5) %	24 h
Testing Enclosure (fume cupboard /room)	27 °C	RH 73 %	---

## III Test Results

Clause	Requirement	Result
4 Sampling	A sample shall be taken of sufficient size to provide the required test specimens from each finishing batch or from at least every 5000m. Retesting shall be carried out where there is any major alteration to a fabric specification.	N/P
5 Durability of treatment	The sample shall also be submitted to the appropriate cleansing or wetting procedure specified in BS EN ISO 10528, BS EN 1021-1 or BS 5651, depending on the specified performance or the information given on the care of the fabric.	NO*
6 Type B	The test methods as described in BS EN ISO 15025:2002, Procedure "A" (surface ignition) shall be used. Requirement: No part of any hole nor any part of the lowest boundary of any flame shall reach the top edge or either vertical edge of the sample. If any part of any hole or any part of the lowest boundary of any flame, reaches the top edge or either vertical edge, or if there is any separation of any flaming debris droplets in the testing of one specimen, a further six specimens shall be tested. If all six new specimens comply with the above requirements, the fabric shall be deemed to conform to the requirements of type "B" of this British Standard.	Pass (See Annex I)
7 Marking	Except for fabrics used by the Department of Health, for which particular marking requirements are given in the purchase contract, a fabric for which conformity to the requirements of this British Standard is claimed shall be supplied with the following information: 1) Manufacture's name, trademark or other identifying mark. 2) The statement 'Flammability complies with the requirements of BS 5867-2:2008, adding type "A", type "B" or type "C" as appropriate. 3) A statement as to the durability of the fire resistance of the fabric. 4) Instructions on any special precautions to be taken concerning care (including cleansing) of the curtain, drape or window blind to be manufactured from the fabric, preferably using an appropriate care labeling symbol in accordance with BS EN ISO 3758 and taking account of the durability procedure specified in Clause 5. If the fabric is unsuitable for cleansing this shall be stated. 5) If the fabric has a non-durable finish, it shall be labelled as specified in Clause5. Any finished assembly of fabric having a non-durable finish shall be permanently labelled in the same way.	N/P



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

SGS Standards Technical Services Co., Ltd.  
Guangzhou Branch

1F, 1 Building European Industrial Park, No.1 Shunhe Road, Wusha Section, Daliang Town, Shunde Foshan, Guangdong, China 528333 t (86-757)22805888 f (86-757)22805858 www.sgsgroup.com.cn  
中国·广东·佛山市顺德区大良街道办事处五沙顺和南路1号欧洲工业园一号楼首层邮编: 528333 t (86-757)22805888 f (86-757)22805858 e [sgs.china@sgs.com](mailto:sgs.china@sgs.com)



## Test Report

No. SDHG1504006033FB

Date: May.07, 2015

Page 3 of 3

**Remark:** N/P – Not provided. \*– As the client' requirement.  
The specimen length parallels to the lengthwise direction of material.

### Annex I: Details of Test

The test specified in BS EN ISO 15025:2002 Protective clothing—Protection against heat and flame—Method of test for limited flame spread (Surface ignition).

### Test Results:

Apply the flame to the specimen for 15s

Initial test

Particulars	Length			Width		
	1	2	3	4	5	6
Any part of the lowest boundary of any flame reach the top edge either vertical edge	NO	NO	NO	NO	NO	NO
Any part of any hole reach the top edge either vertical edge	NO	NO	NO	NO	NO	NO
Flaming debris	NO	NO	NO	NO	NO	NO

### Photo Appendix:



\*\*\*End of Report\*\*\*



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

SGS Standards Technical Services Co., Ltd.  
Guangzhou Branch

1st Building European Industrial Park, No.1 Shimenan Road (Wusha Section), Dalang Town, Shunde, Foshan, Guangdong, China 528333 t (86-757)22805888 f (86-757)22805858 www.sgs.com.cn  
中国·广东·佛山市顺德区大良街道办事处五沙顺和南路1号欧洲工业园一号楼首层邮编: 528333 t (86-757)22805888 f (86-757)22805858 e sgs.china@sgs.com